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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
Section 1. Summary of Test Results

Manufacturer: Navini Networks

Model No.: 2.3-BTS3A-R1 (AC unit)

2.3-BTS3T-R1 (24 VDC unit)
2.3-BTS3F-R1 (-48 VDC unit)

Serial No.: 1
General: All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of
demonstrating compliance with FCC Part 27, Subpart C.

@ New Submission @ Production Unit

D Class Il Permissive Change D Pre-Production Unit

THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.

THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST
SPECIFICATIONS HAVE BEEN MADE. NONE

Nemko USA Inc. authorizes the above named company to reproduce this report provided it is reproduced
in its entirety and for use by the company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it,
are the responsibility of such third parties. Nemko USA Inc. accepts no responsibility for damages, if any,
suffered by any third party as a result of decisions made or actions based on this report.

This report applies only to the items tested.
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

Summary Of Test Data

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

NAME OF TEST PARA. NO. SPEC. LIMIT RESULT
RF Power Output 2.1046 33 dBW Complies
Occupied Bandwidth 2.1049 5.5 MHz Complies
Spurious Emissions @ Antenna 2.1051 -13dBm Complies
Terminals
Field Strength of Spurious Radiation 2.1053 -13 dBm Complies
Frequency Stability 2.1055 Must remain within Complies

authorized bandwidth Note 1

Footnotes:

Note 1 During Frequency Stability the BTS has Software control at —15 degrees C ambient the EUT

ceases operation.
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

Section 2.

Power Supply

Frequency Range (See note
below):

Type(s) of Modulation:

Emission Designator:
Output Impedance:

RF Power Output:

Duty Cycle:

Selection Of Operating
Frequency:

Power Output
Adjustment Capability:

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

General Equipment Specification

-48 Vdc

2305-2320 MHz
2345-2360 MHz

F3E (Voice) F1D W7D
5MOOF9W 5M00W7D
50 ohms

Reference Section 3

50% TDD

Not selectable by operator

Not selectable by operator

D7TW  FOW
(QAM)
L] X
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

Description of EUT

Base Station

System Diagram

Refer to separate exhibit.

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

C DARS Band

70 + 10 log (P) 80 + 10 log (P)

T

2300 MHz
2305 MHz
2310 MHz
2315 MHz
2320 MHz

2345 MHz

2350 MHz

2355 MHz

43 + 10 log

(P)

v

2360 MHz
2370 MHz
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

Section 3. RF Power Output

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

NAME OF TEST: RF Power Output

TESTED BY: Kevin Rose

PARA. NO.: 2.1046

DATE: 6/23/2006

Test Results: Complies

Measurement Data: See Tables.

Test Equipment: 1036,1627,2071,2072,1055.1479,1478
10MHz RBW/VBW was used for the peak measurements.
A avg power meter was used for the average power.

MAX RF POWER CONDUCTED OUTPUT Navini Mode

Freq Power (dBm) avg | Power (dBm) peak
A Low 31.6 43.2
A High 31.6 43.1
B Low 31.6 43.2
B High 31.6 43.1
C 30.8 42.9
D 31.6 43.1

MAX RF POWER CONDUCTED OUTPUT OFDM Mode

Freq Power (dBm) avg | Power (dBm) peak
A Low 31.6 42.8
A High 31.6 42.8
B Low 31.6 42.8
B High 317 42.9
C 24 SUB CARRIERS 28 40.1
D 24 SUB CARRIERS 28.6 40.6
C 22 SUB CARRIERS 30.6 40.8
D 22 SUB CARRIERS 30.7 40.9
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
Section 4. Spurious Emissions at Antenna Terminals

NAME OF TEST: Spurious Emissions @ Antenna PARA. NO.: 2.1051
Terminals

TESTED BY: Kevin Rose DATE: 6/23/2006

Test Results: Complies

Measurement Data: See attached plots.

Test Equipment: 1036, 1470, 1045, 1083, 1482, 1064

Notes. Frequency Range scanned from 9kHz to 24GHz.
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

EQUIPMENT USED 1036, 1470, 1045, 1083, 1482, 1064.

A LOW BAND 1 of 3

" Marker 1 [T1] RBW 1 MHz RF Att 20 dB
?
Ref Lvl 8.40 dBm VBW 10 MHz

13 dBm 2.30538078 GHz SHT 10 ms Unit dBm

13

1024 7 HR Nffspt v |-
v T T

41 @] 4.0 =iw]
T -

2.30539078 GHz

-10

-20

-30

- 40-BH—45<B#

-50 o ~ 2N

-60

-70

-80

-87

Start 30 MHz 387 MHz/ Stop 4 GHz

Date: 23.JUN.2006 14:22:24
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

A LOW BAND 2 of 3

Marker 1 [T1]
Ref Lvl -41.58 dBm
13 dBm 6.989979386 GHz
13

RBW
VBW
SWT

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

1 MHz RF Att 20 dB
10 MHz
40 ms Unit dBm

1024 7 HR Nffept

A &1 [T 41 /) =0
T 17

=iw]
T = I[. OO oo A

6.98997836 GHz

-10

-20

-30

- 40p4+—45=Bw

-50

-60

-70

-80

-87

Start 4 GHz 400 MHz~

Date: 23.JUN.2006 14:24:389

Stop 8 BHz
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

A LOW BAND 3 0of 3
& Marker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl -49.50 dBm VB 10 MHz
13 dBm 22.42184369 GHz SWT 185 ms Unit dBm
13
102427 AR Offspt R —45-58—eBm|
22.42184369 GHz
a
-10
-20
-30
—40-B4——40 =B
1
-50 A .4
<7 <7
-60
-70
-80
-87
Start B8 GHz 1.85 GHz., Stop 26.5 GHz
Date: 23.JUN.200B6 14:26:22
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

B LOW BAND 1 of 3

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

&/ Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 18.80 dBm VBW 10 MHz
20 dBm 2.31334669 GHz SNJ 10 ms Unit dBm
20
24 .7 ¢@dB Offs¢t vilrT1a 18l.80 aBm A
2.31334pBY GHz
10
0
-10
-20
-30
—40BH—48=Bm
50 WW
-B60
-70
-80
Start 30 MHz 387 MHz/ Stop 4 BHz
Date: 23.JUN.2006 14:28:54
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

B LOW BAND 2 of 3

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

& Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl -41.25 dBm VBW 10 MHz
20 dBm 6.893386774 GHz SWT 40 ms Unit dBm
20
24.7 ¢gB Offset MUIAER -41/.25 dBM| g
6.893386[/74 GHz
10
0
-10
-20
-30
—40pB4—4E8 =B !
WMWMWW
MM“’N
g p Al A ANV
-50
-B0
-70
-80
Start 4 GHz 400 MHz~/ Stop 8 GHz
Date: 23.JUN.200B6 14:32:02
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

B LOW BAND 3 of 3

& Marker 1 [T1] RBW 1 MHz  RF Att 10 dB
Ref Lvl -49.99 dBm VBW 10 MHz
20 dBm 13.82064128 GHz SWT 185 ms Unit dBm
20
24.7 ¢B Dffset v [[T1] -49).99 dBm| puy
1|3.82064{128 GHz
10
0
-10
-20
-30

-40|-B+—40l <84

1
- MMM[YWWMM\JU\MMWM\

-60

-70
-80
Start 8 GHz 1.85 GHz/ Stop 26.5 GHz
Date: 23.JUN.2006 14:33:28

Page 14 of 97



Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

CBAND 10f3
6% Marker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl 16.18 dBm VB 10 MHz
23 dBm 2.32275000 GHz SWT 10 ms Unit dBm
23
2042 HBR Offopt T S R +Ho—5—eBm
Y 2.32275000 GHz
10
0
-10
-20
-30
_40pB4+—40l qBa
=0 MW
-60
-70
-77
Center 2.015 BGHz 387 MHz/ Span 3.97 GHz
Date: 23.JUN.2006 13:48:20
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
CBAND 2 of 3
Marker 1 [T1] RBW 1 MHz RF Att 10 dB
& f
Ref Lvl 41.35 dBm VBIW 10 MHz
13 dBm 6.949883880 GHz SWT 40 ms Unit dBm
13
10342 4B Offsed IR —+-35—ciBm|
6.94989PB80 GHz
0
-10
-20
-30
/Ts| IS ERTe) W= 1
Mw
-50
-60
-70
-80
-87
Start 4 GHz 400 MHz~/ Stop 8 GHz
Date: 23.JUN.2006 13:52:01
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
CBAND 30f 3
& Marker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl -50.98 dBm VBW 10 MHz
23 dBm 13.82565130 GHz SHT 200 ms Unit dBm
23
0242 fgR [ffapd r —56[-58—<Bm| m
113.82565|130 GHz
10
0
-10
-20
-30
- 40p+—45=B
1
-0 /LN
I VI VY T i i SV I VSR ,.,_WN—‘JJ A
-60
-70
-77
Center 16.5 GHz 1.7 BHz, Span 17 GHz
Date: 23.JUN.2006 13:58:48
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

D BAND 1 of 3
6% Marker 1 [T1] RBMW 1 MHz RF Att 10 dB
Ref Lvl 14.34 dBm VB 10 MHz
23 dBm 2.35312625 GHz SWT 10 ms Unit dBm
23
o034 2 4B Nffspd — S4B
! 2.35312F25 GHz
10
0
-10
-20
-30
_40-4—40l See
=0 ,.\_,./‘A\J\_NV"W
-60
-70
-77
Center 2.015 BGHz 387 MHz/ Span 3.97 GHz
Date: 23.JUN.2006 14:08:12
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

D BAND 2 of 3
y/ UNCAL Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl -40.56 dBm VBW 10 MHz
13 dBm 6.59719439 GHz SWT 10 ms Unit dBm
13
10242 4B Offspt — —4856—cBm|
6.59719433 GHz
0
-10
-20
-30
1
- 40-B4—4Bt =B M o]
PV LIS
EDW.MMMW
-60
-70
-80
-87
Start 4 GHz 400 MHz~/ Stop 8 GHz
Date: 23.JUN.2006 14:16:53
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Nemko USA

EQUIPMENT: 2.3-BTS

3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

D BAND 3 of 3
Marker 1 [T1] RBW 1 MHz RF Att 10 dB
% f
Ref Lvl 49.50 dBm VB 10 MHz
13 dBm 22.42184369 GHz SWT 185 ms Unit dBm
13
102427 AR Offspt R —45-58—eBm|
22.42184369 GHz
a
-10
-20
-30
—40-B4——40 =B
1
-50 A A X
WA S
-60
-70
-80
-87
Start B8 GHz 1.85 GHz., Stop 26.5 GHz

Date: 23.JUN.2

006 14:19:54
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

A HIGH BAND 10f 3

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

& Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 18.09 dBm VBW 10 MHz
20 dBm 2.35312625 GHz SWT 10 ms Unit dBm
20 =
24 .7 ¢@dB Offs¢t vilrT1a 18l.09 dBm A
2.3531225 GHz
10
0
-10
-20
-30
—40pB4—4E8 =B+
U™ M v A | AR
_ 5o et A
-60
-70
-80
Start 30 MHz 387 MHz/ Stop 4 BHz
Date: 23.JUN.2006 14:35:43
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

A HIGH BAND 2 of 3

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

&/ Marker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl -51.48 dBm VBW 10 MHz
20 dBm 6.881386383 GHz SWT 40 ms Unit dBm
20
24.7 ¢B Dffset v [[T1] -51|.48 dBm| ey
6.881386[393 GHz
10
0
-10
-20
-30
- 40pB4—4E<=Br
-50 !
PP, VTV
50 A nww—“’_M
-70
-80
Start 4 GHz 400 MHz~ Stop 8 BHz
Date: 23.JUN.2006 14:37:33
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

A HIGH BAND 3 0f 3

% Marker 1 [T1] RBW 1 MHz  RF Att 10 dB
@ f
Ref Lvl 439.54 dBm VBUW 10 MHz
20 dBm 22.42184363 GHz SWT 185 ms Unit dBm
20
24.7 ¢gB Dffset v [[T1] -49|.54 dBm| gy
A2.42184B369 GHz
10
0
-10
-20
-30
~anfp—scl dB=
1
-50 Y
RWAN
-60
-70
-80
Start B GHz 1.85 GHz, Stop 26.5 GHz
Date: 23.JUN.2006 14:38:52

Page 23 of 97



Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

B HIGH BAND 1 of 3

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

& Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 15.81 dBm VBW 10 MHz
20 dBm 2.36108216 GHz SWT 10 ms Unit dBm
20 T
24.7 @B Offset y YiITL] 15).81 dBm| gy
2.36108R16 GHz
10
0
-10
-20
-30
404401 =B
-50 MWN’W’WMMW
-60
-70
-80
Start 30 MHz 387 MHz/ Stop 4 BHz
Date: 23.JUN.200B 14:40:24
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

B HIGH BAND 2 of 3

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

& Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl -40.60 dBm VBW 10 MHz
20 dBm 6.94989980 GHz SWT 40 ms Unit dBm
20
24.7 ¢gB Dffset v [[T1] -40|.60 dBm| gy
6.94989880 GHz
10
0
-10
-20
-30
1
- 40|-B4—48=B 5
PPRIINEIAR VWY I SR
-50
-60
-70
-80
Start 4 GHz 400 MHz~ Stop 8 BHz
Date: 23.JUN.2006 14:42:14
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

B HIGH BAND 3 of 3

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

& Marker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl -48.99 dBm VBW 10 MHz
20 dBm 13.82064128 GHz SHT 185 ms Unit dBm
20
24.7 ¢gB Offset MUIAER -49).99 dBm| g
113.82064|128 GHz
10
0
-10
-20
-30
~40pB4+—4E5=Bw
1
50 \ 4
AWAY
-60
-70
-80
Start B8 GHz 1.85 GHz~/ Stop 26.5 GHz
Date: 23.JUN.2006 14:43:38
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

C BAND OFDM MODE 22 SUB CARRIERS SPURIOUS AT ANTENNA PORT

& Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -45.390 dBm VBW 10 MHz
14 .7 dBm 6.92585170 GHz SWT 240 ms Unit dBm
14.7
34 .7 ¢@dB Offs¢gt
10 A
0
-10
-20
-30
—40pB4—4H =B+
1
-50 I
JWMMWrﬂdeMJqumxﬂﬂrﬂva__f\/kr\IuJ\M&JMMJ\/WJ\vNﬂ“Hﬂk/ \VM\P
60 N-JM

-70
-80
-85.3
Start 0 Hz 2.4 GHz/ Stop 24 GHz
Date: 26.JUN.2006 09:28:33
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

C BAND OFDM MODE 24 SUB CARRIERS SPURIOUS AT ANTENNA PORT

éy, Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -49.74 dBm VBW 10 MHz
14 .7 dBm 6.92585170 GHz SHT 240 ms Unit dBm
14.7
34.7 ¢gB Offs¢t
10 A
0
-10
-20
-30
~40p4—4a=B+
1
-0 i ,/\_J‘\J’\‘L
JJMN/qkaMAW/vuﬂ*ﬂhf“ AQV\I“VJ\ANJ\vxﬂM/#“/ \JWJ‘

60 _,J"“N/’

-70
-80
-85.3
Start 0 Hz 2.4 GHz/ Stop 24 GHz
Date: 26.JUN.2006 09:32:20
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

D BAND OFDM MODE 22 SUB CARRIERS SPURIOUS AT ANTENNA PORT

4%, Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -50.24 dBm VBW 10 MHz
14 .7 dBm 22.41282565 GHz SWT 240 ms Unit dBm
14.7
34.7 @B Offse¢t
10 A
0
-10
-20
-30

-40p=—4—==

1

-50 ¢

-60f—

-70

-80
-85.3

Start 0 Hz 2.4 GHz/ Stop 24 GHz

Date: 26.JUN.2006 08:35:37
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
D BAND OFDM MODE 24 SUB CARRIERS SPURIOUS AT ANTENNA PORT
y/ Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -50.24 dBm VBW 10 MHz
14.7 dBm 22 .36472946 GHz SWT 240 ms Unit dBm
1 34.7 §B Offs¢t
10 A
0
-10
-20
-30
- 40BH—4—=Bw
1
-50 y
A ﬂfﬂwwwl\“\}‘\aww M
_B0 S
-70
-80
-85.3
Start 0 Hz 2.4 GHz/ Stop 24 GHz
Date: 26.JUN.2006 09:34:37
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

A LOW OFDM MODE SPURIOUS AT ANTENNA PORT

4%, Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -45.16 dBm VBW 10 MHz
14 .7 dBm 6.92585170 GHz SWT 240 ms Unit dBm
14.7
34.7 @B Offse¢t
10 A
0
-10
-20
-30
-40p=H—4g—=5

-60f=v

-70
-80
-85.3
Start 0 Hz 2.4 GHz/ Stop 24 GHz
Date: 26.JUN.2006 09:39:28
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

B LOW OFDM MODE SPURIOUS AT ANTENNA PORT

4%, Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -44 .22 dBm VBW 10 MHz
14 .7 dBm 6.92585170 GHz SWT 240 ms Unit dBm
14.7
34.7 @B Offse¢t
10 A
0
-10
-20
-30

-40p=+—4g—==

-60 _,/\»-../

-70
-80
-85.3
Start 0 Hz 2.4 GHz/ Stop 24 GHz
Date: 26.JUN.2006 089:42:07
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

A HIGH OFDM MODE SPURIOUS AT ANTENNA PORT

éy, Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -20.24 dBm VBW 10 MHz
14 .7 dBm 22.3B6472846 GHz SWT 240 ms Unit dBm
14.7

34.7 ¢gB Offset
10 A

-10

-20

-30

Y| MISEEEY; EPSI=T

- I J_,J/\A'N\-NV—N A /\"’\J“\/WW’““/ W

_60 S

-70

-80

-85.3

Start 0 Hz 2.4 GHz/ Stop 24 GHz

Date: 26.JUN.2006 09:44:38
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
B HIGH OFDM MODE SPURIOUS AT ANTENNA PORT
&/ Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -49.898 dBm VBW 10 MHz
14.7 dBm 22 .41282565 GHz SWT 240 ms Unit dBm
1 34.7 §B Offs¢t
10 A
0
-10
-20
-30
—40BH——4G<=8w
¥
-50
A IF/WWNN\I\L[\“’W-\,MJ\VM M
_B0 _,J\«M_JJ
-70
-80
-85.3
Start 0 Hz 2.4 GHz/ Stop 24 GHz
Date: 26.JUN.2006 09:47:08
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

Test Data — Spurious Emissions at Antenna Terminals - Emissions Mask

Preliminary - Navini Networks, Inc.

RECEIVER CALCULATION
Receiver Sensitivity (@ Rx input —116.6 dBm per code channel (see Link Budget, Sec. 5)

<=> [-174.0 + 57+ 5.0 + 10.5 — 15.1 =-116.6]
Receiver Sensitivity @ Ant. Input | ;55 4 gpm  (—116.6 — Ant. Gain=—116.6 — 5.8=—122.4)

(i.e. before antenna)

(i.e. after the antenna) === [KTB+ 0.5 MHz + NF +req'd. SNR (QPSK) - CDMA gain]]

2.6.1. WCS Band Frequency Allocation

2.6.2. Ten (10) carriers in Bands A or B; 0 or 1 MHz from adjacent Channel

Tt 31 0n Z [l acress TR

foare’

Band Edge Band Edge

N N
AlB| C DARS D A B
1 | | |
2 == I 9 2 8 g a4 2 res 2 F MHz)
§ moaraey % on .® &Rl F e
- ——
WCS WCS

SMHz -

10-Carrier BTS Signal Operating in WCS A or B Bands

CPE operates at carriers:
Co, C1, C2, & C3 or C6, C7, C8, &C9: OMHz guard band from band edge
C2, C3, C4, &C5 or C4, C5, C6, &C7:  1MHz or more guard band from band edge
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

Navini Networks, Inc.

Preliminary
2.6.4. Eight (8) carriers in Bands D; 1, 2, & 3 MHz from adjacent DARS Band
3(A6/N
Band Edge Band Edge
DARS
2345MHz S 2350MHz

| e ]
1MHz from DARS 0.5MHz

2MHz from DARS

3MHz from DARS

4MHz

SMHz

8-Carrier BTS Signal Operating in WCS D Band

CPE operates at carriers:
C4,C5,C6, & CT:
C2,C3,C4, & C5:
Co0,C1,C2, 8C3:

1MHz guard band from DARS band edge
2MHz guard band from DARS band edge
3MHz guard band from DARS band edge
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FCC PART 27, SUBPART C/D

Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

Navini Networks, Inc.

Preliminary
2.6.3. Eight (8) carriers in Bands C; 1, 2, & 3 MHz from adjacent DARS Band
2!l \
Band Edge Band Edge
DARS
| 2315MHz . — 2320-MHZ

i
0.5MHz 1MHz from DARS

2MHz from.DARS

3MHz from DARS

4MHz

SMHz

8-Carrier BTS Signal Operating in WCS C Band

CPE operates at carriers:
C4,C5,C6, & CT7:
C2,C3, C4, &C5:
C0,C1,C2,&C3:

1MHz guard band frqm DARS band edge
2MHz guard band from DARS band edge
3MHz guard band from DARS band edge
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
A LOW BAND BAND EDGE Navini mode
Marker 1 [T1] RBW 5 kHz RF Att 0 dB
%Ref Lvl -55.90 dBm VBW 50 kHz
4.7 dBm 2.30248000 GHz SHT 2.4 s Unit dBm
4.7
. 34.7 ¢gB Offsg¢t nv\”\l”‘\ AMP AT L] -55[. 90 dBm| g
I 2.30248p00 GHz
BA 27.63 dBm
-10 HEATOD =8 37—Bm
ACH| Lo -93|.01 dBm
-20
-30

PYy| NeRaslwiaVN: I

/J UWM

-60
,?D /\//\[/
L mw cul

_80Rr I
' do
C
cl
-30 T1t
-95.3 |
Center 2.305 GHz 2.4 MHz/ Span 24 MHz
Date: 23.JUN.2006 10:38:10
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
A LOW BAND DARS Navini Mode
OvVLD Marker 1 [T1] RBUW 5 kHz RF Att 0 dB
Ref Lvl -50.69 dBm VB 50 kHz
4.7 dBm 2.30300000 GHz SWT 2.4 s Unit dBm
4.7
34.7 v _
. T fﬁdiﬁm L{Tef 50/. 69 dBm| g
j U U U u 2.303000000 GHz
CH |PWR -18.62 dBm
-10 HEATOD =57 T5—Bm
ACAH| Lo 23.27 dBm
-20
-30
7”1 |
VTy| HERuoW, AYAY: IS 11
-50
-60
-70 L
cul
-60 - = —
qo
C
cl
-390 CITI
-95.3 |
Center 2.315 GHz 2.4 MHz/ Span 24 MHz
Date: 23.JUN.2006 10:41:27
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

B LOW BAND BAND EDGE DARS Navini Mode

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -63.63 dBm VBIW 50 kHz
4.7 dBm 2.30300000 GHz SWT 2.4 s Unit dBm
4.7
. 34 .7 @B Offs¢t ‘HMIM/\ mmn vYiolliTen -63.63 dBm A
U U \“Hl 2.30300[p00 GHz
CH |IFWR 27.18 dBm
-10 T “ERTHD =5o—to—Bm
ACH| Lo -11.71 dBm
-20
-30
_apleT2znads jfh l&

| [,

s \

-70
e
80 TR S PN
C
cl
-30 T1t
-95.3 |
Center 2.315 GHz 2.4 MHz/ Span 24 MHz
Date: 23.JUN.2006 10:45:34

Page 40 of 97



Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

A LOW BAND BAND EDGE Navini mode

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -64.02 dBm VBW 50 kHz
4.7 dBm 2.30300000 GHz SWT 2.4 s Unit dBm
4.7

34.7 ¢gB Offset
0

! mﬁmwm A02 B e

PITRRE 2

-10

ol =
HC UP COTH

ACH] Lo -57.B6 dBm

-20

-30

YY5] NeRslwiaVa: K=

50 /w
60 '

wf’
-70

cul

-8 :M:l:ﬂ:b\:l:ﬂ:l:ﬂﬂf%r/

-90 CTl1I

-95.3 |

Center 2.305 GHz 2.4 MHz/

Date: 23.JUN.2006 10:47:33

Span 24 MHz
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

C BAND DARS
Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -73.57 dBm VB 50 kHz
22 dBm 2.32275000 GHz SWT 10 s Unit dBm
22
RGEEEE AR I MUIEER - /3.7 dBm A
2.B2275000 GHz
10 CH [P 270,23 dBm
ACH Up -50]. 16 dBm
ACH Low -17].83 dBm
0 (% M ! III
~10 \[\w\" U u
-20
-30
—4QH2ABARS Mfme Mwm“ﬂ
_sa ral \\l
-B60 il
Ccp
clt
cll1
-70 "I cul
cy
-78
Center 2.3175 GHz 1.05 MHz/ Span 10.5 MHz
Date: 23.JUN.2006 13:26:39

Page 42 of 97



Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

D BAND DARS
Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -73.72 dBm VBW 50 kHz
12.3 dBm 2.34150000 GHz SWT 10 s Unit dBm
12.3
42 BB ot YT =73 72 05| gy
2.34150000 GHz
0 , W I i PWR 27.64 dBm
CH|l Up -10[.83 dBm
CHY Low -50[.66 dBm
-10 U u |
-20
-30
40 ‘DT’U?D‘H c [I“AM )Jl«\
-50 / i
-60 m
~70 J L1l
[T N “ cy!
(P
Ch
-80 —-
cli1
-87.7 |
Center 2.3475 GHz 1.2 MHz/ Span 12 MHz
Date: 23.JUN.200B 11:56:02
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
A high band dars band edge Navini Mode
Marker 1 [T1] RBW 5 kHz ~ RF Att 0 dB
Ref Lvl -81.32 dBnm VBUW 50 kHz
4.7 dBnm 2.34050000 GHz SWT 2.4 s Unit dBm
4.7
o247 5 Prfget NI MM,JJ v [Tt -81|. 32 dBm| e
4.34050p00 GHz
CH [PWR 29(.92 dBm
-10 Riwis pi; =38 20—Bm
ACH Low ~56|.56 dBm
-20
-30

_4olRroznads

V‘MVL‘AU
=0 N V\W\‘\A‘

i: / 1)
—ey 4 \“L

,B[]zmiw:w: g
go
C
cl
-30 Tt
-95.3 |
Center 2.3525 GHz 2.4 MHz/ Span 24 MHz
Date: 23.JUN.2006 11:04:07
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
A high band band edge Navini Mode
Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -81.32 dBm VB 50 kHz
4.7 dBm 2.34050000 GHz SWT 4.8 s Unit dBm
4.7
. 34.7 gB [Of fs¢t vilrT1a Lalt]. 32 dBm A
2.34050000 GHz
CH [PWR 2(7].03 dBm
-10 I =lms puwie) FoB—43—dBm
ACH Low t59|. 23 dBm
-20
-30
_agle1oz0a4d kAL
»\L“I

] <

-
o -
=

-390 tt
-95.3 |
Center 2.3525 GHz 4.8 MHz/ Span 48 MHz
Date: 23.JUN.2006 11:06:02
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

B high band DARS and band edge

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -81.32 dBm VBW 50 kHz
4.7 dBm 2.34050000 GHz SWT 2.4 s Unit dBm
4.7
34.7 ¢@dB (Pffget -g81].32 dBm A
0 .
. 3405000 GHz
-13. 73 dBm
-10 A o =t 55—dtm
AEF LCow -58[.08 dBm
-20
-30
_40bkRT2z0a8S
-50 WV ,
-60
-70
cul
~80{ oo 4
go
C
cl
-30 Tt
-95.3 |
Center 2.3525 GHz 2.4 MHz/ Span 24 MHz
Date: 23.JUN.2006 11:13:00
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

B high band band edge Navini Mode

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

Marker 1 [T1] RBUW 5 kHz  RF Att 0 dB
Ref Lvl -81.32 dBm VB 50 kHz
4.7 dBnm 2.34050000 GHz SWT 4.8 s Unit dBm
4.7
. 34.7 gB [Of fségt vilrT1a Lal1]l. 32 dBm A
W)\'WM 2.34050[p00 GHz
CH [PUR L1[|. 74 dBm
-10 R e
ACH Low L5801 dBm
20
-30
~40 PpT27000d M \t\\ﬂ&
_50 N\y’
ﬂ‘fNW \
-60
Il

-70
L | J/

\j cul
[ WY 1Tl

-80
v _ 1 X J C[] | s
CO
Fll

-80 t

-85.3 |
Center 2.3525 BHz 4.8 MHz/ Span 48 MHz

Date: 23.JUN.2006 11:08:37
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
B LOW BAND BAND EDGE OFDM
Marker 1 [T1] RBW 5 kHz  RF Att 0 dB
%Ref Lvl ~48.95 dBm VBW 50 kHz
12.3 dBm 2.31700000 GHz SWT 10 s Unit dBm
12.3 ——— -
AR oA YTILTT 7895 05| gy
231700000 GHz
. CH |PWR -23.10_dBm
ACH FEWWN%V? dBm
acA||Lo -529||31 dBm
-10
-20

-30
o \

-50 wbhﬂﬂ
-70 }/ ciid

WWMMWMWWWH oo

-80 T
cl1
-87.7 |
Center 2.305 GHz 2.4 MHz/ Span 24 MHz
Date: 23.JUN.2006 1B:13:04
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
A LOW BAND DARS OFDM
Marker 1 [T1] RBU 5 kHz  RF Att 0 dB
%Ref Lv _54.32 dBm VBW 50 KHz
12.3 dBm 2.30300000 GHz SUT 10 s Unit dBm
12.3 — T -
B oA YT =52[-32 5| g
2.30300000 GHz
. CH |PUR _-23.50 dBm
AR acH | Up _54|. 48 dBnm
r acA| Lo 20|. 40 dBm
~10
-20
-30

—EDW,
M\WM.

ADD/T;;;}/ c

70 L, cid
cpt
- SR 1 o 1 o |
-80 T
cl1
-87.7 |
Center 2.315 GHz 2.4 MHz/ Span 24 MHz
Date: 26.JUN.2006 09:05:14
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Nemko USA FCC PART 27, SUBPART C/D
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

B LOW BAND BAND EDGE DARS OFDM

Marker 1 [T1] RBMW 5 kHz  RF Att 0 dB
%Ref Lvi ~49.29 dBm  VBW 50 kHz
12.3 dBnm 2.31700000 GHz  SWT 10 s Unit dBm
12.3 — T -
B oA YT =Z9[-29 O] g
2.31700000 GHz
. cH |PUR 24[.81 dBm
M"M acH| Up _51[.42 dBm
aCA| Lo 16|40 dBm
-10
-20
-30

—4QHRF2AEAHS

el i N\

-50 i &

- \ cpl

I U w

C
-80 1t
cl1
-87.7 |
Center 2.315 BHz 2.4 MHz/ Span 24 MHz
Date: 23.JUN.2006 16:09:56

Page 50 of 97



Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

A LOW BAND BAND EDGE OFDM

Marker 1 [T1] RBW 5 kHz  RF Att 0 dB
<%%>Ref Lvl ~54.32 dBn VB 50 KkHz
12.3 dBm 2.30300000 GHz SWT 10 s Unit dBm
123 Vel LD (O o s
eSpE oot YTIETI] =537 05| gy
2.30300000 GHz
. cH [PLR 24]. 40 _dBm
At | up ~16|.42 dBm
acH| Lo -53[.83 dBnm
-10
~20 *
-30

~40HE2ABARS

-60
j/ R
70 ol

cp1
AL UL A
C
-80 =t
cl1
-87.7 |
Center 2.305 GHz 2.4 MHz/ Span 24 MHz
Date: 26.JUN.2006 08:06:32
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

C BAND DARS OFDM 24 CARRIERS 28DBM POWER

PROJECT NO.:6L0169RUS1

Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -77.24 dBm VBIW 50 kHz
12.3 dBm 2.30550000 GHz SWT 10 s Unit dBm
12.3
A2 ) LD (£ £ 4 -
R I AR YT T =7 724 OB g
2.30550p00 GHz
0 CH |PWR 210.29 dBm
ACH| Up -50[. 11 dBm
WWF Lo _51|.42 dBm
-10
-20
-30
—4QHFR2EBARS
75[] A/
-60
70 s cid
[ﬂ CcH
WNJUW\HUMMNWW - o U7 W
78[] T
cl1
-87.7
Center 2.315 GHz 2.4 MHz/ Span 24 MHz
Date: 23.JUN.2006 15:40:13
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Nem

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

ko USA

FCC PART 27, SUBPART C/D

C BAND DARS OFDM 22 CARRIERS 30.6DBM POWER

PROJECT NO.:6L0169RUS1

Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -77.24 dBm VBW a0 kHz
12.3 dBm 2.30550000 GHz SHT 10 s Unit dBm
12.3
B oA YT =77 27 05| gy
2.305560000 GHz
0 CH |PWR 22(.91 dBm
Hl Up -50/.08 dBm
| AOA| Lo -51].31 dBm
-10 \l
-20
-30
~40H2AEARS
- /MJ
-60 J\/}(
70 s cial
1T T i
Y BNV - NI
-80 s
cl1
-87.7 |
Center 2.315 BGHz 2.4 MHz/ Span 24 MHz
Date: 23.JUN.2006 15:52:19
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
D BAND DARS OFDM 24 SUB CARRIERS 28.6 DBM
y/ Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -73.72 dBm VBW 50 kHz
12.3 dBm 2.33550000 GHz SWT 10 s Unit dBm
12.3
iR Si=ER YT =73 72 05| gy
2.33550[000 GHz
0 CH |FPWR 24]. 70 dBm
ACH Up -20].36 dBm
/W‘M/\ ACH Low -50[. 30 dBm
-10
-20
-30

—40HH2AEARS

E@ N
"
70 M cut

cff1 '
1] VW 1

C

-80 Tt
clt
-87.7 |

Center 2.3475 GHz 2.4 MHz/ Span 24 MHz

Date: 23.JUN.2006 15:59:58
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

D BAND DARS OFDM 22 SUB CARRIERS 30.6 DBM

Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -73.72 dBm VBN 50 kHz
12.3 dBm 2.33550000 GHz SWT 10 s Unit dBm
12.3 A0 DO (£ £ 4
R A MR - (3. 72 dBm A
2.33550[000 GHz
CH [PWR 26|.54 dBm

TN IVTSY ACH Up -15[. 74 dBm

ACH Low -50[.63 dBm

-10 /
-20

-30

~40HE2ABARS

K
-60 \1\
-70 ciil
| cly1
JLM At
C
-80 it
cli1
-87.7
Center 2.3475 GHz 2.4 MHz/ Span 24 MHz
Date: 23.JUN.2006 15:58:15
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

A high band dars band edge OFDM

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

Marker 1 [T1] RBW 5 kHz RF Att 0 dB
%Ref Lvl -73.72 dBm VBW 50 kHz
12.3 dBm 2.33800000 GHz SWT 10 s Unit dBm
12.3
RECEE RN SI=EECEE YT =73[['Z 5| g
2.338000p0 GHz
0 CH [PWR 24[.B3 dBm
WWAA‘W Up ~16|.B1 dBm
acH| Lo 51|.Bt dBm
-10
-20
-30

—40HH2AEARS

-50

/

-70
M" cpl
“ “ go
C
-80 s
cl1
-87.7 |
Center 2.35 GHz 2.4 MHz/ Span 24 MHz
Date: 23.JUN.2006 1B:16:57
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
A high band band edge OFDM
Marker 1 [T1] RBU 5 kHz  RF Att 0 dB
Ref Lvl ~47.28 dBn VBUW 50 kHz
12.3 dBm 2.34800000 GHz SWT 10 s Unit dBm
12.3
B SO oA YT =Z7[-P5 57| g
2.348000p0 pHz
. CH [PUR —23.B5 BB
vaWVNN““MV“Rﬂ acH Up _51|.h9 HBm
ACH Low ~15[.p6 BB
~10
-20
-30
| BSE2 S50 % S
v

w\“m

-70
I\ qul
go
C
-80 Tt
clt
-87.7 |
Center 2.3b6 GHz 2.4 MHz/ Span 24 MHz
Date: 23.JUN.2006 16:19:53
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

B high band DARS and band edge OFDM

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

Marker 1 [T1] RBW 5 kHz RF Att 0 dB
%Ref Lvl -60.899 dBm VBW 50 kHz
12.3 dBm 2.34800000 GHz SWT 10 s Unit dBm
12.3
RIS SRR YT T =50 BT 57| gy
2.348000p0 pHz
0 CH [PWR 24(.p5 HBm
WJ‘“’J‘W Up _51|.Bt HBm
aCH| Low 51|.19 BB
-10
-20
-30

—4 QRS

a0 e

i\

A
5

-60 fl
-70 rf{ \\ ciid
r LMCul
go
| ) |
-80 Tt
clt
-87.7
Center 2.355 GHz 2.4 MHz/ Span 24 MHz

Date: 23.JUN.2006 16:23:06
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

B high band band edge OFDM

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -61.68 dBm VBW 50 kHz
12.3 dBm 2.34800000 GHz SWT 10 s Unit dBm
12.3
SISO AR YT TTT) ~B1[-P8 57| gy
2.348000p0 pHz
0 CH |PWR 24]. 17 HBm
e M ACH Up -91}.19 dBm
ACH Low -32|.BS dBm
-10
-20
-30
— 40RO ARS MNAHMﬂ/
- Al Im\
Mwuf"‘” Y
ol \
-70 \ ciid
Lm qul
go
C
-80 w
clt
-87.7 |
Center 2.36 GHz 2.4 MHz/ Span 24 MHz
Date: 23.JUN.2006 1B:21:27
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

Section 5. Field Strength of Spurious

NAME OF TEST: Field Strength of Spurious Emissions  PARA. NO.: 2.1053

TESTED BY: Kevin Rose DATE: 06/23/2005

Test Results: Complies

Measurement Data: See attached table.
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

Test Data - Radiated Emissions

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

Field Strength of Spurious Emissions

Page 1 of 1 Complete X
Job No.: 6L0169R Date: 6/23/2006 Preliminary
Specification: PT27 Temperature(°C): 24
[Tested By: Kevin Rose Relative Humidity(%) 47
E.UT. bts
Configuration:  TX
Sample No: 1
Location: AC3 RBW: 1 MHz Measurement
Detector Type: Peak VBW: 1 MHz Distance:
Test EQuipment Used
JAntenna: 993 Directional Coupler:
Pre-Amp: 1016 Cable #1: 1484
Filter: 1482 Cable #2: 1485
Receiver: 1464 Cable #3:
Attenuator #1 Cable #4:
Attenuator #2: Mixer:
[Additional equipment used:
Measurement Uncertainty: +/- 1.7 dB
Frequency Meter Correction Pre-Amp Substitution EIRP EIRP Polarity Comments
Reading Factor Gain Antenna Gain
(MHz) (dBm) (dB) (dB) (dBi) (dBm) (mW)
4724 -63.0 41.2 32.3 11.3 -42.8 0.00 \4
7046 -64.3 39.4 32.9 12.1 -45.7 0.00 V
9408 -65.7 39.3 34.7 12.2 -48.9 0.00 V
4724 -63.3 35.5 32.3 9.2 -50.9 0.00 H
7046 -64.5 38.7 32.9 10.0 -48.7 0.00 H
9408 -65.3 41.4 34.7 10.1 -48.6 0.00 H

The spectrum was searched from 30 MHz to the 10™ harmonic of the carrier.

No other transmitter related spurious detected.
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

Photos — Radiated Emissions
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
Section 6. Occupied Bandwidth

NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.1049
TESTED BY: Kevin Rose DATE: 06/23/2006

Test Results: Complies

Measurement Data: See attached plots.

Test Equipment: 1036, 1470, 1045, 1083, 1482, 1064
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
OBW A LOW BAND
Marker 1 [T1] RBW 30 kHz RF Att 10 dB
Ref Lvl -0.16 dBm VBW 30 kHz
30 dBm 2.30501002 GHz SWT 19.5 ms Unit dBm
0 34 .7 ¢@dB Offs¢gt vilrT1a ~0ol. 16 dBm

D e T
j N T \

g |
ﬂ W r\I A

-30

-40
-50
-60
-70
Center 2.3075 BGHz 700 kHz/ Span 7 MHz
Date: 23.JUN.2006 14:58:34
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

OBW B LOW BAND

& Marker 1 [T1] RBW 30 kHz RF Att 10 dB
Ref Lvl 0.79 dBm VBW 30 kHz
30 dBm 2.31501804 GHz SWT 18.5 ms Unit dBm
30
34.7 @B Offs¢t 71 [Tl] 0. 79 dBm A
2.31501B04 GHz
20 TITT 053 dB
T T AT e
10
L I A L
0 4
-10
-20
-30
-40
-50
-60
-70
Center 2.3125 GHz 700 kHz~/ Span 7 MHz
Date: 23.JUN.2006 14:59:38
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

OBW C BAND
&/ Marker 1 [T1] RBW 30 kHz RF Att 10 dB
Ref Lvl -0.38 dBm VBW 30 kHz
30 dBm 2.31902204 GHz SWT 19.5 ms Unit dBm
30
34.7 @B Offs¢t vilrT1a ~0l.38 dBm

A 2.31802204 GHz

i WWMW\VMMU(W“ A

o

-30

-40

-50

-60

-70

Center 2.3175 GHz 700 kHz/ Span ¢ MHz

Date: 23.JUN.2006 15:01:03
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EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

OBW D BAND
Marker 1 [T1] RBW 30 kHz RF Att 10 dB
%
Ref Lvl 2.95 dBm VBW 30 kHz
30 dBm 2.35001583 GHz SWT 19.5 ms Unit dBm
30
34 .7 ¢@dB Offs¢gt vilrT1a 21.95 dBm A

2.35001p383 BGHz

20

10 M KMU/\N'\MM th o otzodion e

Il

I

L

I
T

-30 ‘/
-40

-a0
-60
-70
Center 2.34855 GHz 700 kHz/ Span ¢ MHz
Date: 23.JUN.2006 15:03:08
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Nemko USA FCC PART 27, SUBPART C/D
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

OBW B HIGH BAND

& Marker 1 [T1] RBW 30 kHz RF Att 10 dB
i
Ref Lvl 2.37 dBm VB 30 kHz
30 dBm 2.35501002 GHz SWT 19.5 ms Unit dBm
30
34.7 gB Offséet vilrT1a 21.37 dBm A
2.35501002 GHz
20 A f T]TTT O 07 dB
(W }/“I\\/\N\’\‘ /J \ WBMBDB MHz
" 1 [ | I
¢ N
| /
-10 I
-20 i”u
‘U“’M
-30
-40
_50
_B0
-70
Center 2.3575 BHz 700 kHz/ Span 7 MHz
Date: 23.JUN.2006 14:54:37
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

OBW A HIGH BAND

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

&’ Marker 1 [T1] 30 kHz dB
@
Ref Lvl 0.53 dBm 30 kHz
30 dBm 2.35000100 GHz 19.5 ms dBm
30
34.7 @B Offse¢t v dBm
GHz
A aB
MHZz

I 0 i

-10 i

-20

-30

-40

-a0

-60

-70

Center 2.352 GHz 700 kHz/,

Date: 23.JUN.2006 14:27:07

Span 7 MHz
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

OBW A LOW BAND OFDM

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

& Marker 1 [T1] RBW 30 kHz RF Att 10 dB
Ref Lvl 0.65 dBm VBW 30 kHz
30 dBm 2.30508016 GHz SWT 19.5 ms Unit dBm
30
34.7 @gB Of fs¢t vilrT1a 0l.65 dBm A
2.30508[016 GHz
20
TfrTT] -1.85 dB
NWWWWM WB5370[741 MHz
10 j L
| l/, ﬁ‘
-10
e
-30
-40
-50
-60
-70
Center 2.3075 GHz 700 kHz/ Span ¢ MHz
Date: 23.JUN.200B 15:23:45
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EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

OBW B LOW BAND OFDM

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

& Marker 1 [T1] RBW 30 kHz RF Att 10 dB
Ref Lvl -0.39 dBm VBW 30 kHz
30 dBm 2.31494780 GHz SHWT 189.5 ms Unit dBm
30
34.7 @B Offs¢t 71 [T1] -0l.39 dBm A
2.31494)/90 GHz
20 AT TTT] —0[- 58 B
NWJLWWWWWWWWWW” l\W\ANWNVB?MAS MHzZ
10 / k
| \1
-10
o
-30
-40
-50
-60
-70
Center 2.3125 GHz 700 kHz~/ Span 7 MHz

Date:

23.JUN.2006 15:25:14
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

OBW C BAND OFDM 24 CARRIERS

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

&/ Delta 1 [T1] RBW 30 kHz RF Att 10 dB
Ref Lvl 0.21 dB VBW 30 kHz
22 .3 dBm 4.79458918 MHz SWT 21 ms Unit dBm
22.3 ——— -
VENEW UrYFIN ,
MMWWWMWMWWI

10 /
0

N\

-10 /\/
-20 I

-30

40

-50

-60

-70

=007

Center 2.3175 GHz 750 kHz/

Date: 26.JUN.2006 08:12:30

Span 7.5 MHz
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

OBW C BAND OFDM 22 CARRIERS

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

& Delta 1 [T1] RBW 30 kHz  RF Att 10 dB
5 Ret Lyl D.69 dB VBW 30 kHz
22.3 dBn 476452906 MHz  SWT 21 ms  Unit dBm
22.3 ——— -
FENENS -Rr=rr .
[AW\}'\,J\WMMWWW

10
0 1)

Y
W

.

-20

R¥i

40

-50

-60

-70

=007

Center 2.3175 GHz 750 kHz/

Date: 26.JUN.2006 09:20:03

Span 7.5 MHz
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

OBW D BAND OFDM 24 CARRIERS

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

y/ Delta 1 [T1] RBW 30 kHz RF Att 10 dB
Ref Lvl -0.72 dB VBW 30 kHz
22 .3 dBm 4.76452906 MHz SWT 21 ms Unit dBm
22.3
42——3—H{B—0-F ¢+
A
10 .W.MIULAD"W’I'WAM".":‘M"I" ‘MquMM“wM"'-M‘A‘h“J‘ M AA !_./

9
[«
L

-10 I
-20

L
L

BO\W

-60
-70
-77.7
Center 2.3475 GHz 750 kHz/ Span 7.5 MHz
Date: 26.JUN.2006 08:14:04
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

OBW D BAND OFDM 22 CARRIERS

&/ Delta 1 [T1] RBW 30 kHz RF Att 10 dB
Ref Lvl 0.69 dB VBW 30 kHz
22.3 dBm 4.76452906 MHz SWT 21 ms Unit dBm
22.3
= ) T T T O ¢ C A
/WNJ\MMWMMNWMMA\

t—— \
L !
J 1]

-a0

-60
-70
-77.7
Center 2.3475 BHz 750 kHz/ Span (.5 MHz
Date: 26.JUN.2006 09:16:38
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

OBW B HIGH BAND OFDM

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

) Marker 1 [T1] RBW 30 kHz  RF Att 10 dB
® f
Ref Lvl 3.65 dBm VBW 30 kHz
30 dBm 2.35437595 GHz SWT 19.5 ms Unit dBm
30
34.7 @gB Of fs¢t vilrT1a 31,65 dBm A
2.35437695 GHz
20 ~TTTT] [ 52 B
PO G

fmwwwmwwww

ﬁmi@SBlSBA MHz

10 /
0

|

g

!

|

ST

.

-30

-40

-a0

-60

-70

Center 2.3525 GHz 700 kHz/,
Date: 23.JUN.2006 15:27:06

Span 7 MHz
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

OBW A HIGH BAND OFDM

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

Marker 1 [T1] RBUW 30 kHz  RF Att 10 dB
Ref Lvl -3.65 dBm VBW 30 kHz
30 dBm 2.35497595 GHz SWT 19.5 ms Unit dBm
327 F5 orrabe viliT1 -3[.65 dB| g
2.35437695 GHz
20 AT TTT] —0[. 57 B
AN

WWMMMMMWW

ﬁmiDSBISBA MHz

10 /
0

|

!

-10 /
20 “

"o

-30

-40

-a0

-60

-70

Center 2.3525 GHz 700 kHz,
Date: 23.JUN.2006 15:27:06

Span 7 MHz
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
Section 7. Frequency Stability

NAME OF TEST: Frequency Stability PARA. NO.: 2.1055
TESTED BY: Kevin Rose DATE: 6/27/2005

Test Results: Complies

Measurement Data: See attached plots.

Test Equipment: 1036, 1083, 1482, 1064, 283

Standard Supply Voltage: -48 Vdc

Environmental Conditions: 20 °Celsius
50 % RH
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

Test Data — Frequency Stability
20C/-48 Vdc

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -75.75 dBnm VBW 50 kHz
10.3 dBm 2.33000000 GHz SWT 4.5 s Unit dBm
10.2
41.8 {B Offsgt h
l “
D I
-10
-0
-30 '

~40H2ABARS

-50 / e
-60 /-/ \'\
-70 I’ u
A WL UL VU cul WWWWM
COo
-80 CcOo
cl1
ql1
-89.7
Center 2.3525 GHz 4.5 MHz/ Span 45 MHz
Date: 27.JUN.2006 08:52:22
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

20C/-40.8Vvdc

Marker 1 [T1]
Ref Lvl -75.75 dBm

10.3 dBm 2.33000000 GHz

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

RBW 5 kHz RF Att 0 dB
VBW o0 kHz
SWT 4.5 s Unit dBm

10.2
41.8 ¢gB Offse¢t

: )

-10

-20

-30

—4QH2ABARS

-a0 /
-60

-70
cu
DL LML W \TJ cut L\'\IW\II.L\J'\F\IJHIU'UIU'\UMUII
COo
-80 ca
Fll
qll
-88.7 |
Center 2.3525 BHz 4.5 MHz/ Span 45 MHz
Date: 27.JUN.2006 08:53:24
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Nemko USA
EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

20C/-55.2 Vdc

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

ovLD Marker 1 [T1] RBW 5 kHz RF Att 0 dB

Ref Lvl -75.75 dBm VBW 50 kHz

10.3 dBm 2.33000000 GHz SWT 4.5 s Unit dBm
10.2

41.8 @B Offsét
Al “
0 oy "u“'
-10
-20
-30 |
Byil] SERESIvAREAY 2 Nﬂ#
-50 /[ iH
-60 /‘( \\\
-70 =
cu
LMJJU\JUJ_MLMUJUJ\I"'\IV( cul WWMMNW“WW
Cco
-80 0O
cll
cl1
-88.7 |
Center 2.3525 BHz 4.5 MHz/ Span 45 MHz

Date: 27¢.JUN.2006 08:54:11
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

50C
Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -73.25 dBm VBW 50 kHz
10.3 dBm 2.33000000 GHz SWT 4.5 s Unit dBm
10.2
41.8 @B Offsg¢t
I “
0 LiniLy
-10
-20
-30
-40 DT /70A0C A‘ m.
v 1\[\%
f J M
a0 / V\\‘u“
-60 f
-70 =
cu
L U l[,u cul \WM_LIMIHI\]HIUI\IUJM
CO
-80 ca
cll
ql1
-89.7 |
Center 2.3525 BHz 4.5 MHz/ Span 45 MHz

Date: 2¢.JUN.2006 10:35:28
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

40C
Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -75.75 dBm VBW o0 kHz
10.3 dBm 2.33000000 GHz SWT 4.5 s Unit dBm
10.2

41.8 ¢gB Offse¢t

-10

-20

-30

—4QH2ABARS “A

N
o

|

1 U DAL

COo
-80 ca
Fll
qll
-88.7 |
Center 2.3525 BHz 4.5 MHz/ Span 45 MHz
Date: 27.JUN.2006 11:11:57
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
30C
Marker 1 [T1] RBW 5 kHz  RF Att 0 dB
%Ref Lvl -75.75 dBm VBW 50 kHz
10.3 dBm 2.33000000 GHz SWT 4.5 s Unit dBm
10.2

41.8 ¢gB Offse¢t

-10

-20

-30
—4QH2ABARS ‘jd

/ \

] cu
AU UUL L UL IO 4 cut \u\llN\f\ﬂllllﬂl\ﬂlUlll'“J'\J\UJ'\ll
-80 ca
Fll
qll
-88.7 |
Center 2.3525 BHz 4.5 MHz/ Span 45 MHz
Date: 27.JUN.2006 11:34:14
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

10C
ovLD Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -75.75 dBm VBW 50 kHz
10.3 dBm 2.33000000 GHz SHT 4.5 s Unit dBm
10.2
41.8 @B Offse¢t
LA ;
0
-10
-20

-30
~40HR2ABARS f/

-50 J/
-60 M{
-70

MMMWN
_80 CO

cu
cul

-89.7 |

Center 2.3525 GHz 4.5 MHz/ Span 45 MHz

Date: 27¢.JUN.2006 13:20:42

Page 85 of 97



Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

0C
ovLD Marker 1 [T1] RBW 5 kHz RF Att 0 dB
Ref Lvl -73.25 dBm VBW o0 kHz
10.3 dBm 2.33000000 GHz SWT 4.5 s Unit dBm
10.2

41.8 ¢gB Offse¢t

: i “

==

-10

-20

-30

—4QH2ABARS

AV

/

-70 f/

cu
UL A PUNLW WY cut Wmmm
COo
-80 ca
Fll
qll
-88.7 |
Center 2.3525 BHz 4.5 MHz/ Span 45 MHz
Date: 27.JUN.2006 14:21:09
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

Section 8. Test Equipment List
Nemko 1D Description Manufacturer Serial Number | Calibration | Calibration
Model Number Date Due
1036 SPECTRUM ANALYZER ROHDE & SCHWARZ 830844/006 05/26/06 05/26/08
FSEK30
1083 Cable 2m Astrolab N/A 08/04/06 08/04/07
32027-2-29094-72TC
1482 Band Pass Filter K&L 2 Cal B4 Use N/A
11SH10-4000/T12000-0/0
1064 ATTENUATOR NARDA NONE CBU N/A
776B-20
283 Environmental Chamber with controller # 1189006 ENVIROTRONICS 129010083 06/19/06 06/19/07
SH27 & 2030-22844
993 Horn antenna A.H. Systems XXX 08/01/05 08/02/07
SAS-200/571
1016 Pre-Amp HEWLETT PACKARD 2749A00159 04/20/06 04/20/07
8449A
1484 Cable Storm N/A 08/26/05 08/26/06
PR90-010-072
1485 Cable Storm N/A 08/26/05 08/26/06
PR90-010-216
1464 Spectrum analyzer Hewlett Packard 3551A04428 01/14/05 01/15/07
8563E
2071 Power Sensor Agilent MY41495174 09/30/05 09/30/06
E9304A
2072 Power Meter HP GB39401848 09/30/05 09/30/06
E4418B
1470 10 db Attenuator DC 18 Ghz MCL Inc. NONE CBU N/A
BW-S10W2 10db-2WDC
1482 Band Pass Filter K&L 2 Cal B4 Use N/A
11SH10-4000/T12000-0/0
1064 ATTENUATOR NARDA NONE CBU N/A
776B-20
1470 10 db Attenuator DC 18 Ghz MCL Inc. NONE CBU N/A
BW-S10W2 10db-2WDC
1045 CABLE 2m Astrolab Inc. N/A CcBU N/A
32027-2-29094-72TC
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

ANNEXA - TEST DETAILS
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

| NAME OF TEST: RF Power Output PARA. NO.: 2.1046 |

Method Of Measurement:

Antenna Conducted:
The peak power at antenna terminals is measured using a Spectrum Analyzer or Power
Meter. Power output is measured with the maximum rated input level.

E.ILR.P.:

Test Method:

The maximum field strength of the spurious emission is measured at a distance of 3 meters.
The device under test is then replaced with a substitution antenna of known gain with
respect to a ¥ wave dipole antenna. A calibrated signal source is used to feed the
substitution antenna. The rf level to the substitution antenna is adjusted to repeat the
previously measured field strength. The rf input level to the substitution antenna is the
effective radiated power of the spurious emission after any correction for substitution
antenna gain against a ¥4 wave dipole.
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

[ NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.1049 |

Method Of Measurement:
A portion of the transmitted signal is coupled to a Spectrum Analyzer with a resolution

bandwidth of at least 1% of the bandwidth of the transmitted signal. The resolution
bandwidth is chosen so as not to reduce the peak level of the measured waveform.

The appropriate bandwidth mask is applied to the output waveform to verify compliance.
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1
NAME OF TEST: Spurious Emission at Antenna PARA. NO.: 2.1051
Terminals

Antenna Conducted:

A portion of the transmitted signal is coupled to a Spectrum Analyzer with a resolution
bandwidth of 1 MHz for emissions above 1 GHz. Below 1 GHz the resolution bandwidth
is chosen so as not to reduce the peak level of the measured waveform.

The appropriate limit line is applied to the output waveform to verify compliance.
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

| NAME OF TEST: Field Strength of Spurious Radiation ~ PARA. NO.: 2.1053 |

If the antenna is detachable from the transmitter, it is removed and replaced with a 50
ohm load.

Emissions are measured up to the 10™ harmonic of the highest transmit frequency that
the transmitter is capable of producing.

If the antenna is not detachable from the transmitter, emissions are measured radiated
only at a distance of 3 meters.

Test Method:

The maximum field strength of the spurious emission is measured at a distance of 3 meters.
The device under test is then replaced with a substitution antenna of known gain with
respect to a ¥ wave dipole antenna. A calibrated signal source is used to feed the
substitution antenna. The rf level to the substitution antenna is adjusted to repeat the
previously measured field strength. The rf input level to the substitution antenna is the
effective radiated power of the spurious emission after any correction for substitution
antenna gain against a ¥s wave dipole.
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

| NAME OF TEST: Frequency Stability 2.1055

Method Of Measurement:

Frequency Stability With Voltage Variation:

The E.U.T. is placed in an environmental chamber and allowed to stabilize at +20
degrees Celsius for at least 15 minutes. The frequency counter and signal generator
are phase locked with the same 10 MHz reference frequency by connecting the 10 MHz
ref. out of the counter to the 10 MHz ref, in of the signal generator. With the voltage
input to the E.U.T. set to 85% S.T.V., the frequency is measured in 30 second intervals
for a period of 5 minutes. This procedure is repeated at 100% S.T.V. and 115% S.T.V.

Frequency Stability With Temperature Variation:

The input voltage to the E.U.T. is set to S.T.V. and the temperature of the environmental
chamber is varied in 10 degree steps from -30 degrees C to +50 degrees C. The E.U.T.
is allowed to stabilize at each temperature and the frequency is measured in 30 second
intervals for a period of 5 minutes.
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Nemko USA FCC PART 27, SUBPART C/D

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit) PROJECT NO.:6L0169RUS1

ANNEX B - TEST DIAGRAMS
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

Para. No. 2.1046 - R.F. Power Output

Spectrum
Analyzer

Attenuator

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

Para. No. 2.1049 - Occupied Bandwidth

Spectrum
Analyzer

Attenuator

E.U.T.

E.U.T.
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

Para. No. 2.1051 - Spurious Emissions at Antenna Terminals

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

A band pass filter is used in order to not saturate the SA form 2" to 10" harmonic

Spectrum
Analyzer

Attenuator

E.U.T.
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Nemko USA

EQUIPMENT: 2.3-BTS3F-R1 (-48 VDC unit)

Para. No. 2.1053 - Field Strength of Radiation

3 METERS

FCC PART 27, SUBPART C/D

PROJECT NO.:6L0169RUS1

SEARCH ANTENNA N
VARIABLE
0.8 METER EU.T. SEARCH
NON-CONDUCTING HEIGHT (1 TO 4 m)
TURN-TABLE
L =

Para. No. 2.1055 - Frequency Stability

Spectrum
Analyzer

Attenuator

TO TEST RECEIVER/SPECTRUM

ANALYZER

EUT IN A
CHAMBER
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